
STATE OF INDIANA 
 

INDIANA UTILITY REGULATORY COMMISSION 
 
PETITION OF COMMUNITY UTILITIES OF 
INDIANA, INC. FOR: AUTHORITY TO INCREASE 
ITS RATES AND CHARGES FOR WATER AND 
WASTEWATER UTILITY SERVICE; APPROVAL 
OF NEW SCHEDULES OF RATES AND CHARGES 
APPLICABLE THERETO; AUTHORITY TO 
RECOVER CERTAIN COSTS INCURRED IN 
CONNECTION WITH CAUSE NOS. 44724, 45342 
AND 45389; AUTHORITY TO RECOVER COSTS 
INCURRED AND DEFERRED IN CONNECTION 
WITH THE COVID-19 PANDEMIC; APPROVAL OF 
A NEW RESIDENTIAL LOW-INCOME RATE FOR 
WATER AND WASTEWATER SERVICE; AND 
OTHER APPROPRIATE RELIEF 

) 
) 
) 
) 
) 
) 
) 
) 
) 
) 
) 
) 
) 
) 

 
 
  CAUSE NO. 45651 
                             
 

 
 

PUBLIC’S EXHIBIT NO. 2 
[...]
required approvals if applicable. Questions may be directed to the Technical 
Services Section, Division of Water at 317/232-4160. 

5. If th.is project includes a change in design flow, additionof new treatment 
unit(s), or modification/removal of existing treatment unit(s), an NPDES 
Permit modification will likely be required. This would include any CSO 
treatment addition/modification. Questions may be directed to the NPDES 
Permit Section, Office of Water Quality at 317/233-0469. 

6. The sewage treatment plant must be capable of providing the same degree of 
treatment during construction as prior to of the existing facilities. If this is not 
feasible, the plans for reduced degree of treatment must be submitted to the 
Department of Environmental Management for consideration of approval. 

Failure to meet guidelines as set forth in the above conditions could be subject to 
enforcement proceedings as provided by 327 IAC 3-5-3. 



Community Utilities of Indiana, Inc. 
Cause No. 45389 

Attachment SC-S2 
Page 6 of 17

OUCC Attachment JTP-1 
Cause No. 45651 

Page 6 of 17

Page 4 of 6 
Permit Approval No. 23507 

PART II 

GENERAL CONDITIONS 

1. No significant or material changes in the scope of the plans or construction of this 
project shall be made unless the following provisions are met: 

a. Request for permit modification is made 60 days in advance of the 
proposed significant or material changes in the scope of the plans or 
construction; 

b. Submit a detailed statement of such proposed changes; 

c. Submit revised plans and specifications including a revised design 
summary; and 

d. Obtain a revised construction permit from this agency. 

2. This permit may be modified, suspended, or revoked for cause including, but not 
limited to the following: 

a. Violation of any term or conditions of this permit: 

b. Obtaining this permit by misrepresentation or failure to disclose fully all 
relevant facts. 

3. Nothing herein shall be construed as guaranteeing that the proposed water 
pollution treatment/control facility shall meet standards, limitations or 
requirements of this or any other agency of state or federal government, as this 
agency has no direct control over the actual construction and/or operatic,m of the 
proposed project. 



Community Utilities of Indiana, Inc. 
Cause No. 45389 

Attachment SC-S2 
Page 7 of 17

OUCC Attachment JTP-1 
Cause No. 45651 

Page 7 of 17

Page 5 of 6 
Permit Approval No. 23507 

PART Ill 

NOTICE OF RIGHT TO ADMINISTRATIVE REVIEW 

Anyone wishing to challenge this construction permit must do so by filing a Petition 
for Administrative Review with the Office of Environmental Adjudication (OEA), and 
serving a copy of the petition upon IDEM. The requirements for filing a Petition for 
Administrative Review are found in IC 4-21.5-3-7, IC 13-15-6-1 and 315 IAC 1-3-2. A 
summary of the requirements of these laws is provided below. 

A Petition for Administrative Review must be filed with the Office of Environmental 
Adjudication (OEA) within fifteen (15) days of the issuance of this notice (eighteen (18) 
days if notic;e was received by U.S. Mail), and a copy must be served upon IDEM. 
Addresses are: 

Director 
Office of Environmental Adjudication 
Indiana Government Center North 
Room 103 
100 North Senate Avenue 
Indianapolis, Indiana 46204 

Commissioner 
Indiana Department of Environmental 
Management 
Indiana Government Center North 
Room 1301 
100 North Senate Avenue 
Indianapolis, Indiana 46204 

The petition must contain the following information: 

1. The name, address and telephone number of each petitioner. 
2. A description of each petitioner's interest in the permit. 
3. A statement of facts demonstrating that each petitioner is: 

a. a person to whom the order is directed; 
b., aggrieved or adv~rsely affected by the permit; or 
c. entitled to administrative review under any law. 

4. The reasons for the request for administrative review. 
5. The particular legal issues proposed for review. 
6. The alleged environmental concerns or technical deficiencies of the permit. 
7. The permit terms and conditions that the petitioner believes would be 

appropriate and would comply with the law. 
8. The identity of any persons represented by the petitioner. 
9. The identity of the person against whom administrative review is sought. 
10. A copy of the permit that is the basis of the petition. 
11. A statement identifying petitioner's attorney or other representative, if any. 



Community Utilities of Indiana, Inc. 
Cause No. 45389 

Attachment SC-S2 
Page 8 of 17

OUCC Attachment JTP-1 
Cause No. 45651 

Page 8 of 17

Page 6 of 6 
Permit Approval No. 23507 

Failure to meet the requirements of the law with respect to a Petition for 
Administrative Review may result in a waiver of the Petitioner's right to seek 
administrative review of the permit. Examples are: 

1. Failure to file a Petition by the applicable deadline; 
2. Failure to serve a copy of the Petition upon IDEM when it is filed; or 
3. Failure to include the information required by law. 

If Petitioner seeks to have a permit stayed during the administrative review, he or 
she may need to file a Petition for a Stay of Effectiveness. The specific requirements for 
such a Petition can be found in 315 IAC 1-3-2 and 315 IAC 1-3-2.1. 

Pursuant to IC_4-21.q_-3:1_7, OEA will proyide_all_ p~rt[~s wjt~_ r.,oti~ of_ any pr~~ .... 
hearing conferences, preliminary hearings, hearings, stays, ·or orders disposing of the 
review of this action. Those who are entitled to notice under IC 4-21.5-3-5(b) and would 
like to obtain notices of any pre-hearing conferences, preliminary hearings, hearings, 
stays, or orders disposing of the review of this action without intervening in the 
proceeding must submit a written request to OEA at the address above. 

More information on the review process is available at the website for the Office of 
Environmental Adjudication at http://www.in.gov/oea. 



Community Utilities of Indiana, Inc. 
Cause No. 45389 

Attachment SC-S2 
Page 9 of 17

OUCC Attachment JTP-1 
Cause No. 45651 

Page 9 of 17

Wastewater Treatment Facility 
Design Summary 

I. GENERAL 

1. Applicant: Community Utilities of Indiana, Inc. 

2. Facility Name: Twin Lakes Wastewater Treatment Plant 

3. Project Type: Expansion or modification of existing facility 

4. Project Title: Twin Lakes WWTP Expansion 

5. Project _Location: 9201 East 123rd Avenue, Crown Point, IN 

6. Construction Permit Number: 23507 

7. Design Engineer: Amanda R. Streicher, P.E. 

8. Engineering Company: Baxter & Woodman, Inc. 

9. NPDES Permit Number: IN0037176 
A. Effective date: June 1, 2018 
B. Expiration date: May 31, 2023 

10. Project Scope 
A. Description of existing treatment facilities: Community Utilities of Indiana, Inc. 

currently operates a Class 111,.1.1 MGD extended aeration facility consisting of 
a comminutor, influent flow meter, .a flow splitter box dividing wastewater flow 
between an aeration tank/clarifier package plant, the North Battery (two 
aeration tanks and a secondary clarifier), and the South Battery (two sets of 
two aeration tanks and a secondary clarifier). After aeration and clarification 
the flow is recombined and directed to chlorination/dechlorination facilities, 
post aeration. and effluent flow metering. Solids handling includes an aerobic 
digester and sludge storage tank. Final sludge is either land applied or hauled 
to a landfill. 

B. Description of project needs: The facility is currently receiving influent flows at or 
near its design flow rating and is currently operating under an Early Warning 
for Sewer Ban. The facility needs to be expanded to treat current flows and 
provide capacity for potential development within its service area. 

C. Description of proposed facilities: It is proposed to construct a new 1.6 MGD 
oxidation ditch treatment facility consisting of mechanical screening, grit 
collection, an influent pump station, oxidation ditch, two secondary clarifiers, 
ultraviolet light disinfection, and post aeration. Solids will be treated via 
existing aerobic digesters as well as thickened with a new gravity belt 
thickener followed by storage and treatment in the existing aerated sludge 
storage tank. It is also proposed to repurpose the facility's existing secondary 
clarifiers as storm clarifiers which will be brought online during wet weather 
events to allow the facility to treat up to 6.6 MGD. The existing package plant 
and aeration tanks will be repurposed as excess flow tanks which will hold 

Page 1 of 9 



Community Utilities of Indiana, Inc. 
Cause No. 45389 

Attachment SC-S2 
Page 10 of 17

OUCC Attachment JTP-1 
Cause No. 45651 

Page 10 of 17

peak flows which overflow from the Raw Sewage Pump Station until such 
time as influent flows recede and can be pumped back for full treatment. 

D. Is project part of an Agreed Order?: No 
E. How facility will maintain treatment during construction: The proposed treatment 

units will be completely constructed and operational prior to any existing 
systems being taken off-line for demolition and/or repurposing. 

11. Source of Funding: Local Funds 

12.Estimated Total Project Cost: $17,500,000 

II. DESIGN DAT A 

1. Design Average Flow (MGD): 1.6 MGD 

2. Design Peak Hourly Flow (MGD): 4.8 MGD 

3. Maximum Flow Capability (MGD): 6.6 MGD 
A. Other expianation: Faciiity is designed to provide full treatment to4:8 MGD 

through normal operation. In storm mode, repurposed storm clarifiers are 
brought online to allow the facility to treat up to 6.6 MGD. The existing 
aeration tanks and package plant will be repurposed to create 700,000 
gallons of excess flow .storage to hold flows for future treatment after influent 
flows subside. 

4. Design Waste Strength 
A. CBOD: 142 mg/I 
B. TSS: 204 mg/I 
C. NH3-N: 21 mg/I 
D. P: 6 mg/I 

5. Design Population Equivalent (PE): 11,146 (based on 0.17 lb CBOD/PE influent 
loading) 

· 6. NPDES Permit Limitation on Effluent Quality 
A. CBO05: 15 mg/L summer and 25 mg/L winter (monthly average) 
B. TSS: 18 mg/L summer and 30 mg/L winter (monthly average) 
C. NH3-N: 1.3 mg/L summer and 1.8 mg/L winter (monthly average) 
D. P: 1.0 mg/L 
E. pH: 6.0 s.u. (daily min) and 9.0 s.u. (daily max) 
F. DO: 6.0 mg/L summer and 5.0 mg/L winter (daily min) 
G. E.coli: 125 count/100 ml (monthly average), 235 count/100 ml (daily max) 

7. Sampling Method (Grab or Automatic Sampler) and Location 
A. Influent: Automatic Sampler in Headworks channel 
B. Effluent: Automatic Sampler in Post Aeration Tank 

Page 2 of 9 



Community Utilities of Indiana, Inc. 
Cause No. 45389 

Attachment SC-S2 
Page 11 of 17

OUCC Attachment JTP-1 
Cause No. 45651 

Page 11 of 17

8. Receiving Stream 
A. Name: East Branch of Stony Run 
B. Stream Uses: Full body contact recreational use and shall be capable of 

supporting a well-balanced warm water aquatic community and designated as 
an impaired water. 

C. 7-day, 1-in-1 0 year low flow: 0.0 cfs 

Ill. PLANT OET AILS 

1. Laboratory type (e.g., on site, third-party testing): Primarily on-site; third-party as 
required 

2. Plant site fence provided: Yes 

3. Handrail/grating provided where necessary: Yes 

4. Flood hazard elevation (ft) at 100 year flood: 718.10 

5. Provisions for mechanicaiieiectrical component protection at i 00 year flood: Yes 

6. Type and rating (kW) of standby power equipment: Existing 545 kW Diesel 
generator 

7. Provisions for removing heavy equipment: As needed 

8. Septage/leachate receiving facilities: None 

IV. TREATMENT UNITS 

Screening (Proposed) 
1. Type of screening: Mechanical Bar Screen 
2. Location description: Plant headworks 
3. Bypass bar screen provision: Yes, existing manual screen to be used as a 

bypass 
4. Number and rated capacity (gpd): 2 screens each 7.0 MGD 
5. Clear opening sizes, bar or perforations (in):¼" bar spacing 
6. Slope of unit (0

): 75° from horizontal 
7. Method of unit cleaning: Mechanical rake 
8. Method of screening disposal: Screenings washer and conveyor to dumpster 

Grit Removal (Proposed) 
1. Type of grit removal system: Vortex Grit Remover 
2. Location description: South of Headworks Building 
3. Number and dimensions (ft) of unit: One unit, 16' Diameter 
4. Side water depth and freeboard (ft) of unit: 12' SWD; 5' Freeboard 
5. Rated capacity (gpd): 14 MGD 
6. Type of bypass provisions: Slide gates in Headworks Building 
7. Type of aeration provisions (if applicable): N/A 

Page 3 of 9 



Community Utilities of Indiana, Inc. 
Cause No. 45389 

Attachment SC-S2 
Page 12 of 17

OUCC Attachment JTP-1 
Cause No. 45651 

Page 12 of 17

Raw Sewage Pump Station (Proposed) 
1 . Location description: Northeast corner of plant site 
2. Type of pump: Submersible, non-clog 
3. Number of pumps: 5 
4. Constant or variable speed: Variable 
5. Design operating capacity (gpm) and TOH (ft): Two each 556 gpm@22' TOH 

· Three ach 2,290 gpm @25' TOH 
6. Operating volume of the wet well (gal): 3,240 gallons 
7. Detention time in the wet well (min): 3,240 gallons 
8. Shutoff valve and check valve in the discharge line: Yes 
9. Shutoff valve on suction line: NIA 
10. Type of ventilation: Screened vent pipe 
11. Type of standby power: Connected to plant generator 
12. Type of alarm: SCADA system 
13. Type of bypass or overflow provisions: Overflow to excess flow tanks 

Flow Equalization (Proposed) 
1. Type of structure: Repurposed aeration tanks and package plant 
2. Number and dimensions (ft) of unit: Circular package plant 102' OD x 48' ID 

Two tanks each 37' x 24' 
Two tanks each 19.5' x 24' 

3. Side water depth and freeboard (ft) of unit: 12' SWD; 2' Freeboard 
4. Volume (gal): 700,000 gallons 
5. Type and size (HP) of mixing equipment: Existing 2,100 cfm blower 
6. Type of aeration provisions (if applicable): Fine bubble diffusers 
7. Description of flow return methods and controls: Flow pumped back to raw 

sewage pump station 
8. Type of sludge removal provisions: Manual as needed. Tanks aerated to keep 

solids in suspension. 
9. Type and thickness of lagoon liner (if applicable): N/A 

Influent Flow Meter (Proposed) 
1. Type and size (in): One each 6'' and 12" Mag meter 
2. Location description: Raw sewage force mains from large and small pumps 
3. Indicating, recording and totalizing: Yes 

Page 4 of 9 



Community Utilities of Indiana, Inc. 
Cause No. 45389 

Attachment SC-S2 
Page 13 of 17

OUCC Attachment JTP-1 
Cause No. 45651 

Page 13 of 17

Oxidation Ditch (Proposed) 
1. Number and dimensions (ft) of unit: three-ring orbal w/ 30' straight len.gth, 50' 

radius 
2. Side water depth and freeboard (ft) of unit: 13.5' SWD; 3' Freeboard 
3. Hydraulic detention time (hrs): 20 hours @ 1.1 MGD 
4. Organic loading (design average flow, lb CBOD/1000 ft3): 10.6 lb 8OD/1000 ft3 

5. Design MLSS concentration (mg/L): 3,000 mg/I 
6. Design solids retention time (days): 24 days 
7. Design F /M ratio (lb CBOD/day/lb ML VSS): 0.114 
8. Aeration equipment 

A. Type and number: Outer Ring - Two 25 HP aerators, 12 discs each 
Inner Rings - Two 40 HP aerators, 25 discs each 

B. Efficiency (lb O2/HP-hr): 2.7 lb O2/HP-hr 
9. Oxygen requirement (lb O2/day) 

A. CBOD removal: 4,237 lb/day 
B. NH3-N removal: 2,015 lb/day 

10. Oxygen provided (lb O2/day): 8,400 lb/day at maximum depth and speed 
11 . Flow velocity in ditch (ft/sec): Approximately 2 fps 
12. Number and capacity of return sludge pumps (gpm): Two pumps each 833 gpm 
13. Method of return sludge rate control: VFDs on pumps 
14. Return sludge rate as% of design average flow: Up to 150% 
15. Provisions for return rate metering 

A. Type and size: 8" magnetic flow meter 
B. Location: RAS/WAS Pump Station Valve Vault 

16. Return sludge discharge location: Oxidation Ditch 
17. Method of unit isolation: N/A 
18. Method offlow split control: NIA 

Page 5 of 9 



Community Utilities of Indiana, Inc. 
Cause No. 45389 

Attachment SC-S2 
Page 14 of 17

OUCC Attachment JTP-1 
Cause No. 45651 
[...]
During the period beginning on the effective date of this permit and extending 
until the expiration date, the permittee is authorized to construct the above described 
water pollution treatment/control facility. Such construction shall conform to all 
provisions of State Rule 327 IAC 3 and the following specific provisions: 



OUCC Attachment JTP-3 
Cause No. 45651 

Page 5 of 11

Page 3 of 5 
Permit Approval No. 21843 

PARTI 

SPECIFIC CONDITIONS AND LIMITATIONS TO THE CONSTRUCTION PERMIT 

Unless specific authorization is otherwise provided under the permit, the 
permittee shall comply with the following conditions: 

1. All local permits shall be obtained before construction is begun on this 
project. 

2. If pollution or nuisance conditions are created, immediate corrective action 
will be taken by the permittee. 

3. Additional treatment facilities shall be installed if the proposed facilities 
prove to be inadequate or cannot meet applicable federal or state 
requirements. 

4. If construction is located within a floodway, a permit may also be required 
from The Department of Natural Resources prior to the start of 
construction. It is the permittee's responsibility to coordinate with that 
agency and obtain any required approvals if applicable. Questions may 
be directed to the Technical Services Section, Division of Water at 
317/232-4160. 

5. If this project includes a change in design flow, addition of new treatment 
unit(s), or modification/removal of existing treatment unit(s), an NPDES 
Permit modification will likely be required. This would include any CSO 
treatment addition/modification. Questions may be directed to the NPDES 
Permit Section, Office of Water Quality at 317/233-0469. 

Failure to meet guidelines as set forth in the above conditions could be subject to 
enforcement proceedings as provided by 327 IAC 3-5-3. 



OUCC Attachment JTP-3 
Cause No. 45651 

Page 6 of 11

Page 4 of 5 
Permit Approval No. 21843 

PARTII 

GENERAL CONDITIONS 

1. No significant or material changes in the scope of the plans or construction of this 
project shall be made unless the following provisions are met: 

a. Request for permit modification is made 60 days in advance of the 
proposed significant or material changes in the scope of the plans or 
construction; 

b. Submit a detailed statement of such proposed changes; 

c. Submit revised plans and specifications including a revised design 
summary; and 

d. Obtain a revised construction permit from this agency. 

2. This permit may be modified, suspended, or revoked for cause including, but not 
limited to the following: 

a. Violation of any term or conditions of this permit; 

b. Obtaining this permit by misrepresentation or failure to disclose fully all 
relevant facts. 

3. Nothing herein shall be construed as guaranteeing that the proposed water 
pollution treatment/control facility shall meet standards, limitations or 
requirements of this or any other agency of state or federal government, as this 
agency has no direct control over the actual construction and/or operation of the 
proposed project. 



OUCC Attachment JTP-3 
Cause No. 45651 

Page 7 of 11

Page 5 of 5 
Permit Approval No. 21843 

PART Ill 

APPEALS PROCEDURE 

Anyone wishing to challenge this agency's decision for authorizing the 
construction of this facility may do so, provided that a petition for administrative review 
is filed as required by IC 4-21.5-3-7. The petition must be submitted within fifteen (15) 
days of the date of mailing of this permit notification. The petition must include facts 
demonstrating that you are either the applicant, a person aggrieved or adversely 
affected by this decision, or otherwise entitled to review by law. Additionally, IC 13-15-
6-2 requires that your petition include: 

1. The name and address of the person making the request; 

2. The interest of the person making the request; 

3. Identification of any persons represented by the person making the 
request; 

4. The reasons, with particularity, for the request; 

5. The issues, with particularity, proposed for consideration at the hearing; 
and 

6. Identification of the permit terms and conditions which, in the judgment of 
the person making the request, would be appropriate in the case in 
question to satisfy the requirements of the law governing permits of the 
type granted or denied by the Assistant Commissioner's action. 

7. Pursuant to IC 4-21.5-3-1 (f), any document serving as a petition for review 
or review and stay must be filed with the Office of Environmental 
Adjudication. Filing of such a document is complete on the earliest of the 
following dates: 

a. The date on which the petition is delivered to the Office of 
Environmental Adjudication, Indiana Government Center North, 100 
North Senate Avenue, Room 501, Indianapolis, Indiana 46204; 

b. The date of the postmark on the envelope containing the petition, if 
the petition is mailed by United States mail; or 

c. The date on which the petition is deposited with a private carrier, as 
shown by a receipt issued by the carrier, if the petition is sent by 
private carrier. 



OUCC Attachment JTP-3 
Cause No. 45651 

Page 8 of 11

Wastewater Treatment Facility 
Design Summary 

I. GENERAL 

1. Applicant: Community Utilities of Indiana, Inc. (Formerly Twin Lakes Utilities, Inc.) 

2. Project Name and Location: Twin Lakes WWTP Headworks Improvements 
Crown Point, IN 

3. Project Number: PS-1527 

4. Engineer (Consultant): Strand Associates, Inc. 

5. NPDES Permit Number: IN0037176 
A. Date of Final Permit Issuance: 2/8/2013 
B. Expiration Date: 5/31/2018 

6. Remarks: 
A. Description of Present Situation: Community Utilities of Indiana, Inc. currently 

operates a Class Ill, 1.1 MGD extended aeration treatment plant consisting of a 
bar screen, comminutor, flow splitter box dividing wastewater flow between an 
aeration tank/clarifier package plant, and the North Battery (two aeration tanks 
and a secondary clarifier) and South Battery (two sets of two aeration tanks and 
a secondary clarifier.) The flow is recombined where it is directed to 
chlorination/dechlorination facilities and post aeration. The WWTP has both 
influent and effluent flow meters. Solids are aerobically digested in an aerobic 
digester and stored in a sludge storage tank. Digested sludge is land applied. 
The collection system is comprised of 100% separate sanitary sewers by design 
with no overflow or bypass points. 

B. Description of Proposed Facilities: The proposed project involves an 
upgrade/expansion of the existing treatment plant headworks. The WWTP peak 
hourly flow capacity is not being upgraded and will remain the same at 3.58 
MGD. The proposed project will include: 

• Construction of a junction box which includes existing incoming piping for 
the influent wastewater flow, a slide gate for the existing outgoing piping to 
the manually cleaned bar screen, and a slide gate for the new outgoing 
channel to the proposed headworks building. 

• Construction of a new headworks building. 
• Installation of a mechanically cleaned fine step-:-screen and wash press. 
• Installation of a forced vortex grit collector, grit washer, and grit pump that 

will have a capacity of 250 GPM at approximately 25 feet of total dynamic 
head (TDH). 

o Construction of an influent 12-inch parshall flume and installation of an 
ultrasonic liquid level transducer. 

Page 1 of 4 



OUCC Attachment JTP-3 
Cause No. 45651 

Page 9 of 11

• The existing 9-inch parshall flume structure will be converted into a 
second junction box. The proposed junction box includes a slide gate for 
the existing incoming piping from the manually cleaned bar screen, a slide 
gate for the proposed incoming channel from the proposed 12-inch 
parshall flume, and existing outgoing piping to the flow splitter structure. A 
backup influent ultrasonic transducer and weir structure will be built into 
the second junction box when the new headworks building and parshall 
flume are bypassed. 

7. Estimated Project Cost: $1,450,000 
A. Source of funding: Private 

II. DESIGN DATA 

1. Current Population: 9,530 

2. Design P.E.: 11,000 (0.17 lb BOD/PE) 

3. Average Design Flow: 1.10 MGD 

4. Peak Design Flow: 3.58 MGD 

5. Maximum Plant Flow Capacity: 3.58 MGD 

6. Design Waste Strength 
A. CBOD: 204 mg/l 
B. TSS: 240 mg/l 
C. NH3-N: 25 mg/l 
D. P: 10 mg/l 

7. NPDES Permit Limitation on Effluent Quality: 
A. CBOD: 17 mg/l summer, 25 mg/l winter (monthly average) 
B. SS: 20 mg/l summer, 30 mg/l winter (monthly average) 
C. NH3-N: 1.3 mg/l summer, 1.8 mg/l winter (monthly average) 
D. P: n/a 
E. E. Coli: 235 count/100 ml (daily max), 125 count/100 ml (monthly average) 
F. Chlorine Residual: 0.01 mg/l (monthly average), 0.02 mg/l (daily maximum) 
G. pH: 6.0 - 9.0 s.u. 
H. D.O. (daily minimum): 6.0 mg/l summer, 5.0 mg/l winter 

9. Receiving Stream: 
A. Name: East Branch of Stoney Run 
B. Tributary to: Stoney Run to Brown Ditch to Singleton Ditch to the Kankakee 

River 
C. Stream Uses: General 
D. 7-day, 1-in-10 year low flow: 0 cfs 

Page 2 of 4 



OUCC Attachment JTP-3 
Cause No. 45651 

Page 10 of 11

Ill. TREATMENT UNITS 

Comminutor (Existing, Unchanged) 

Flow Meter (New) 
1. Type: Influent 12-inch Parshall Flume/ Influent Ultrasonic Transducer 
2. Location: Downstream of screening and grit removal and upstream of mixed 

liquor splitter box / Downstream of coarse bar screen in proposed junction 
box 2 

3. Indicating, recording and totalizing: Yes, indicating GPM. 

Grit Chamber (New) 
1. Type of grit chamber: Forced Vortex 
2. Number of units: 1 
3. Size of unit: 10' diameter 
4. Method of velocity control: Gravity 
5. Velocity in the chamber: 2.32 feet/sec approach velocity@ 7.0 MGD peak flow 
6. Drain provided: No 
7. Facilities to isolate: Yes, slide gate in proposed junction box 1 
8. Method of cleaning: grit goes to washer for further cleaning and dewatering prior 

to disposal 
9. Disposal of grit: dumpster 

Screens (New fine screen. Existing coarse bar screen will be used for bypass of 
proposed headwork building.) 

1. Type: Fine step-screen 
2. Number and capacity: One (1)@ 7.0 MGD 
3. Bar spacing and slope: 1/4 inch, 53 degrees 
4. Method of cleaning: screen is self-cleaning; screenings go to wash press for 

further cleaning and dewatering prior to disposal 
5. Disposal of screenings: dumpster 
6. By-pass (overflow) bar screen: Yes 

Activated Sludge (Existing, Unchanged) 

Secondary Clarifiers (Existing, Unchanged) 

Post-aeration (Existing, Unchanged) 

Nitrification System (Existing, Unchanged) 

Phosphorus Removal Facilities (Existing, Unchanged) 

Disinfection (Existing, Unchanged) 

Page 3 of 4 



OUCC Attachment JTP-3 
Cause No. 45651 

Page 11 of 11

Aerobic Digesters (Existing, Unchanged) 

Sludge Storage Tank (Existing) 

Sludge Disposal (Existing, Unchanged) 

V. MISCELLANEOUS 

A. Laboratory equipment: Existing 
B. Safety equipment: Existing 
C. Plant site fence: Existing 
D. Handrail for the tanks: Yes (where required) 
E. Provisions to maintain the same degree of treatment during construction: Yes 
F Standby power equipment: Yes, on site generator 
G. Site inspection: Yes 
H. Statement in the specifications as to the protection against any adverse 

environmental effect (e.g., dust. noise, soil erosion) during construction: Yes 
I. Hoists for removing heavy equipment: No 

Page4of4 



•I 

. 
INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 

We make Indiana a cleaner, healthier place to live 

Frank O'Ban11011 

Gm·ernor 

100 North Senate Avenue 

P.O. Box 6015 

Michael O'Connor 

Commissioner 

Indianapolis. Indiana 46206-6015 
Telephone 317-232-8603 
Environmental Helpline 1-800-451-6027 

May 1, 1997 

VIA CER'l1FIED MAIL P 451 358 136

Mr. Andrew Dopuch, Vice President 
Twin Lakes Utilities, Inc. 
2335 Sanders Road 
Northbrook, Illinois 60062 

Dear Mr. Dopuch: 

Re: 327 IAC Article 3 Construction 
Permit Application 
Plans and Specifications for 
Wastewater Treatment Facilities Upgrade 
Twin Lakes Utilities, Inc. 
Permit Approval No. 10731 
Lake County, Indiana 

The application, plans and specifications, and supporting documents for the 
above-referenced project have been reviewed and processed in accordance with rules 
adopted under 327 IAC Article 3. Enclosed is the Construction Permit (Approval 
No. 10731), which applies to the construction of the above-referenced proposed water 
pollution treatment/control facility to be located at 9201 East 123rd Avenue in Lake 
County, Indiana. 

Please review the enclosed permit carefully and become familiar with its terms 
and conditions. In addition, it is imperative that the applicant, consulting 
architect/ engineer (A/E), inspector, and contractor are aware of these terms and 
conditions. 

It should be noted that any person affected or aggrieved by the agency's 
decision in authorizing the construction of the above-referenced facility may, within 
fifteen (15) days from date of mailing, appeal by filing a request with the Office of 
Environmental Adjudication for an adjudicatory hearing in accordance with IC 4-21.5-
3-7 and IC 13-15-6. The procedure for appeal is outlined in more detail in Part ID
of the attached construction permit.

Plans and specifications were prepared by Rezek, Henry, Meisenheimer and 
Gende, Inc., and certified by Mr. Joseph W. Rezek, P.E., and submitted for review on 
February 10, 1997, with additional information submitted on February 28, 
and April 21, 1997. 

An Equal Opportunity Employer 
Prinied on Recycled Paper 

OUCC Attachment JTP-4 
Cause No. 45651 

Page 1 of 16
' . 



OUCC Attachment JTP-4 
Cause No. 45651 

Page 2 of 16
.,. 

Any questions concerning this permit may be addressed to Mr. Dale Schnaith, 
of our staff, at 317 /232-8657. Legal questions or questions concerning appeal 
procedures should be addressed to the Office of Legal Counsel, at 317 /232-8493. 

DTS/cd 
Project No. PS-0679 
Enclosures 
cc: Lake County Health Department 

Lake County Commissioner 

Sincerely, (\ 

1t ~ A . c5l=-
Kenneth A Lee, Chief 
Facility Construction Section 
Office of Water Management 

Rezek, Henry, Meisenheimer and Gende, Inc. 
Mr. Keith Wilgus 
Mr. Timothy Geeve 
Ms. Mary Ann Lindgrin 
Resident 
Resident 

· Resident 
Mr. Peter Santilic 
Resident 
Mr. Brian Hensley, Jr. 
Ms. Sally Stanojevic 
Resident 
Resident 
Resident 
Lakes of the Four Seasons P.O.A. 
DBL Development 



OUCC Attachment JTP-4 
Cause No. 45651 

Page 3 of 16

Page 1 of 5 
Permit Approval No. 10731 

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
AUTHORIZATION. FOR CONSTRUCTION OF 

WATER POLLUTION TREATMENT/CONTROL FACILITY 
UNDER 327 IAC ARTICLE 3 

DECISION OF APPROVAL 

Twin Lakes Utilities, Inc., in accordance with the provisions of IC 13-15 and 
327 IAC Article 3 is hereby issued a permit to construct the water pollution 
treatment/ control facility to be located at 9201 East 123rd Avenue in Lake County, 
Indiana. The permittee is required to comply with requirements set forth in Parts I, 
II and ill hereof. The permit is effective pursuant to IC 13-15-5-3, IC 4-21.5-3-4(d). 
If a petition for review and a petition for stay of effectiveness are filed pursuant to 
IC 13-15-6, an Environmental Law Judge may be appointed for an adjudicatory 
hearing. The force and effect of any contested permit· provision may be stayed at 
that time. 

NOTICE OF EXPIRATION DATE 

This permit and the authorization to initiate construction of this pollution 
treatment/ control facility shall expire at midnight June 1, 1998. In order to receive 
authorization to begin construction beyond the date of expiration, the permittee shall 
submit such information and forms as are required by the Indiana Department of 
Environmental Management at least sixty ( 60) days prior to the expiration date. 

Signed this -1..fil:_ day of __ MA_Y ____ , 19 .22._, for the Indiana Department 
of Environmental Management. 

/ ~A~-, / . 
,,- ' I - -~-,:-X-_,.,.-IA _ _.,,.:,.._;; _ _."-.._;; ,- ~-

Kenneth A Lee, Chief 
Facility Construction Section 
Office of Water Management 



OUCC Attachment JTP-4 
Cause No. 45651 

Page 4 of 16

Page 2 of 5 
Permit Approval No. 10731 

WATER POLLUTION TREATMENT/CONTROL FACILITY DESCRIPTION 

Twin Lakes Utilities presently operates a 0.90 MGD contact stabilization 
treatment facility with effluent chlorination followed by an aerated lagoon and settling 
lagoon. The plant has experienced numerous NPDES permit exceedances in recent 
years and is in need of upgrade/ expansion. 

The existing treatment plant will be modified and upgraded to a 1.10 MGD 
extended-aeration type wastewater treatment facility including phosphorous removal, 
chlorination/ dechlorination, and post-aeration. The proposed improvements will 
include the following additions and modifications: 

Replacement of existing comminutor. 

Addition of new chamber at the end of existing Parshall flume for 
injection of new chemical feed line (Fe CI3). 

Addition of new flow control structure for flow splitting capability. 

Addition of two (2) new concrete aeration tanks to the four (4) existing 
concrete tanks. 

Addition of a new circular steel tank package plant consisting of 
aeration and aerobic digester compartments along with a circular final 
clarifier in the center. 

Continued use of two (2) existing final clarifiers. 

Continued use of an existing aerobic digester. 

Addition of a new steel sludge storage tank. 

Addition of a new chlorine contact tank and post-aeration chamber. 

Improvements to existing chlorine feed equipment. 

Addition of dechlorination equipment and new fiberglass housing 
structure. 

Addition of a new 600 KW emergency power generator. 

Abandon existing lagoon system. 

Construct new discharge pipe and outfall. 

Addition of V-notch ultrasonic effluent flow monitoring. 



OUCC Attachment JTP-4 
Cause No. 45651 

Page 5 of 16

Page 3 of 5 
Permit Approval No. 10731 

The expanded facility will split flow equally between the new package plant and 
the combined existing and new concrete aeration tanks. The expanded design flow 
capacity will be 1.10 MGD with a design peak flow of 3.58 MGD. 

CONDffiONS AND LIMITATIONS TO THE AUTHORIZATION FOR 
CONSTRUCTION OF WATER POLLUTION TREATMENT/CONTROL FACILITY 

During the period beginning on the effective date of this permit and extending 
until the expiration date, the permittee is authorized to construct the above described 
water pollution treatment/control facility. Such construction shall conform to all 
provisions of State Rule 327 IAC Article 3 and the following specific provisions: 

PART I 

SPECIFIC CONDffiONS AND LIMITATIONS TO THE CONSTRUCTION PERMIT 

Unless specific authorization is otherwise provided under the permit, the 
permittee shall comply with the following conditions: 

1. All local permits shall be obtained before construction is begun on this 
project. 

2. If pollution or nuisance conditions are created, immediate corrective 
action will be taken by the permittee. 

3. Plans for construction in a floodway must be submitted to the 
Department of Natural Resources for consideration of approval prior to 
the start of construction. 

4. If sludge handling problems arise due to the chemical addition, the 
digester capacity and/ or dewatering facilities shall be expanded. 

5. The sewage treatment plant must be capable of providing the same 
degree of treatment during construction as prior to expansion of the 
existing facilities. If this is not feasible, the plans for reduced degree of 
treatment must be submitted to the Department of· Environmental 
Management for consideration of approval. 

6. Plans for the outfall structure shall be submitted to the Department of 
Natural Resources for consideration of approval prior to the start of 
construction. 

Failure to meet guidelines as set forth in the above conditions could be subject 
to enforcement proceedings as provided by 327 IAC 3-5-3. 



OUCC Attachment JTP-4 
Cause No. 45651 

Page 6 of 16

Page 4 of 5 
Permit Approval No. 10731 

PART II 

GENERAL CONDmONS 

1. No significant or material changes in the scope of the plans or construction of 
this project shall be made unless the following provisions are met: 

a. Request for permit modification is made 60 days in advance of the 
proposed significant or material changes in the scope of the plans or 
construction; 

b. Submit a detailed statement of such proposed changes; 

c. Submit revised plans and specifications including a revised design 
summary; and 

d. Obtain a revised construction permit from this agency. 

2. This permit may be modified, suspended, or revoked for cause including, but 
not limited to the following: 

a. Violation of any term or conditions of this permit; 

b. Obtaining this permit by misrepresentation or failure to disclose fully all 
relevant facts. 

3. Nothing herein shall be construed as guaranteeing that the proposed water 
pollution treatment/control facility shall meet standards, limitations or 
requirements of this or any other agency of state or federal government, as this 
agency has no direct control over the actual construction and/ or operation of 
the proposed project. 



OUCC Attachment JTP-4 
Cause No. 45651 

Page 7 of 16

Page 5 of 5 
Permit Approval No. 10731 

PART ill 

APPEALS PROCEDURE 

Anyone wishing to challenge this agency's decision for authorizing the 
construction of this facility may do so, provided that a petition for administrative 
review is filed as required by IC 4-21.5-3-7. The petition must be submitted within 
fifteen (15) days of the date of mailing of this permit notification. The petition must 
include facts demonstrating that you are either the applicant, a person aggrieved or 
adversely affected by this decision, or otherwise entitled to review by law. 
Additionally, IC 13-15-6-2 requires that your petition include: 

1. The name and address of the person making the request; 

2. The interest of the person making the request; 

3. Identification of any persons represented by the person making the 
request; 

4. The reasons, with particularity, for the request; 

5. The issues, with particularity, proposed for consideration at the hearing; 
and 

6. Identification of the permit terms and conditions which, in the judgement 
of the person making the request, would be appropriate in the case in 
question to satisfy the requirements of the law governing permits of the 
type granted or denied by the Assistant Commissioner's action. 

7. Pursuant to IC 4-21.5-3-l(f), any document serving as a petition for 
review or review and stay must be filed with the Office of 
Environmental Adjudication. Filing of such a document is complete on 
the earliest of the following dates: 

a. The date on which the petition is delivered to the Office of 
Environmental Adjudication, 1ST A Building, 150 West Market 
Street, Suite 618, Indianapolis, Indiana 46204; 

b. The date of the postmark on the envelope containing the petition, 
if the petition is mailed by United States mail; or 

c. The date on which the petition is deposited with a private carrier, 
as shown by a receipt issued by the carrier, if the petition is sent 
by private carrier. 



OUCC Attachment JTP-4 
Cause No. 45651 

Page 8 of 16

Checklist for Construction Project 
Design Summary 

I. GENERAL 

1. Applicant: Twin Lakes Utilities, Inc. 

2. Project Name and Location: WWTP Upgrade 

3. Project Number: PS-0679 

4. Engineer (Consultant): Rezek, Henry, Meisenheimer and Gende, Inc. 

5. NPDES Permit Number: IN 0037176 

A Date of Interim Permit Issuance: February 21, 1996 

B. Expiration Date: January 31, 2001 

6. Remarks: 

A Description of Present Situation: Twin Lakes Utilities presently operates 
a 0.90 MGD contact stabilization treatment facility with effluent 
chlorination followed by an aerated lagoon and settling lagoon. The 
plant has experienced numerous NPDES permit exceedances in recent 
years and is in need of upgrade/expansion. 

B. Description of Proposed Facilities: The existing treatment plant will be 
modified and upgraded to a 1.10 MGD extended-aeration type 
wastewater treatment facility including phosphorous removal, 
chlorination/ dechlorination, and post-aeration. The proposed 
improvements will include the following additions and modifications: 

Replacement of existing comminutor. 

Addition of new chamber at the end of existing Parshall flume for 
injection of new chemical feed line (FE 0 3). 

Addition of new flow control structure for flow splitting capability. 

Addition of two (2) new concrete aeration tanks to the four (4) 
existing concrete tanks. 

-1-



OUCC Attachment JTP-4 
Cause No. 45651 

Page 9 of 16

Addition of a new circular steel tank package plant consisting of 
aeration and aerobic digester compartments along with a circular 
final clarifier in the center. 

Continued use of two (2) existing final clarifiers. 

Continued use of an existing aerobic digester. 

Addition of a new steel sludge storage tank. 

Addition of a new chlorine contact tank and post-aeration 
chamber. 

Improvements to existing chlorine feed equipment. 

Addition of dechlorination equipment and new fiberglass housing 
structure. 

Addition of a new 600 KW emergency power generator. 

Abandon existing lagoon system. 

Construct new discharge pipe and outfall. 

Addition of V-notch ultrasonic effluent flow monitoring. 

The expanded facility will split flow equally between the new 
package plant and the combined existing and new concrete 
aeration tanks. The expanded design flow capacity will be 1.10 
MGD with a design peak flow of 3.58 MGD. 

7. Estimated Project Cost: $1,795,000 

II. DESIGN DATA 

1. Current Population: 9,000 

2. Design Year and Population: 11,000; Year 2000 

3. Design Flow: 1.10 MGD 

4. Average Design Peak Flow: 3.58 MGD 

-2-



OUCC Attachment JTP-4 
Cause No. 45651 

Page 10 of 16

5 Design Waste Strength 

A CBOD: 204 mg/1 

B. TSS: 240 mg/1 

C. NH3-N: 25 mg/1 

D. P: 10 mg/1 

6. NPDES Permit Llmitation on Effluent Quality: (proposed limits from 12/1/93 
letter) 

B. CBOD : 17 mg/1 (summer) 
25 mg/1 (winter) 

B. SS: 21.6 mg/1 (summer) 
30.0 mg/1 (winter) 

C. · NH3-N: 1.3 mg/1 (summer) 
1.8 mg/1 (winter) 

D. P: 1.0 mg/1 

E. Chlorine Residual: 0.5 - 1.0 mg/1 (contact tank) 
0.01 mg/1 (final effluent) 

F. pH: 6.0 - 9.0 

G. D.O.: 6.0 mg/1 (summer) 
5.0 mg/1 (winter) 

7. Receiving Stream: 

A Name: East Branch of Stoney Run 

B. Tributary to: Stoney Run to Brown Ditch to Singleton Ditch to the 
Kankakee River 

C. 7-day, 1-in-10 year low flow: 0.0 cfs 

-3-



OUCC Attachment JTP-4 
Cause No. 45651 

Page 11 of 16

ill. TREATMENT UNITS 

Flow Meters 

1. Type: Existing Parshall flume 
New V-notch weir ultrasonic flow meters (2) 

2. Location: Plant influent (flume) 
End of chlorine contact tanks (V-notch weirs) 

3. Indicating, recording and totalizing: Yes 

Comminutors (new) 

1. Type: Muffin Monster grinder 

2. Location: Existing comminutor structure upstream from Parshall flume 

3. Maximum capacity: 5.50 MGD 

4. By-pass (over flow) bar screen: Coarse bar screen 

Screens (existing) 

1. Type: Manual ( comminutor by-pass) 

2. Number and capacity: One, 5.50 MGD 

3. Bar spacing and slope: 1 1/2-INCH, 55° SLOPE 

4. Method of cleaning: Manual raking 

5. Disposal of screenings: Landfill 

Activated Sludge 

1. Type of activated sludge process: Extended aeration 

2. Number and size of units: 

2 existing concrete tanlcs @ 24 ft. x 19.5 x 14 ft. SWD 
2 existing concrete tanlcs @ 24 ft. x 36 ft. x 14 ft. SWD 
2 new concrete tanlcs @ 24 ft. x 37 ft. x 14 ft. SWD 

62,160 cf total 
New package plant tank 62,333 cf 

-4-



OUCC Attachment JTP-4 
Cause No. 45651 

Page 12 of 16

3. Detention time (hrs): 20.3 hours @ 1.1 MGD 

4. Organic loading (lb BOD /1000 cf): 15 lbs. BOD/1,000 cf 

5. Type of aeration equipment: Fine bubble diffused aeration 

6. Type and size of blowers: Centrifugal blowers 

7. 

3 existing and 1 new @ 2,100 scfm each 

Air required (itemize, cfm): 
Aeration tanks 
Digesters 
Post aeration 
Air lifts 

Total 

4,617 scfm 
1,238 scfm 

110scfm 
60 scfm 

6,025 scfm 

8. Provisions for speed adjustment: Constant speed 

9. Air provided: 6,300 scfm (w/one standby blower) 

10. Ventilation in the blower room: Yes 

11. Number and capacity of return sludge pump: 3 existing 650 gpm pumps 
New 6-inch air lift (new package 

plant) 1 

12. Method of return sludge rate control: VFD's on existing pumps 
Air rate control for air lift 

13. Return sludge rate as % of design flow: 0 - 150% 

14. Provisions for return rate metering: 

Magnetic meter on existing return lines and V-notch 
weir at new package plant air lift 

15. Location of return sludge discharge: Aeration tanks 

16. Facilities to isolate units: Valves on influent lines 

17. Facilities for flow split control: New flow control structure 

-5-



OUCC Attachment JTP-4 
Cause No. 45651 

Page 13 of 16

Secondary Clarifiers 

1. Type of clarifiers: Circular 

2. Number and size of units: Two existing 34 ft. diameter 
One new 48 ft. diameter x 12 ft. SWD (in package 
plant) 

3. Surface settling rate (gpd/st): 

a. at the design flow: 303 gpd/sf @ 1.10 MGD 

b.. at peak design flow: 987 @ 3.58 MGD 

4. Detention time (hrs): 7.1 hours @ 1.10 MGD 

5. Type of sludge removal mechanism: Mechanical scraper arms 

6. Weir overflow rate: 11,200 gpd/ft @ 3.58 MGD 

7. Disposal of scum: Aerobic digesters 

8. Facilities for unit isolation: Influent valves 

9. Facilities for flow split control: Flow split control between new package 
plant and existing treatment units 

Post-aeration (new) 

1. Type of aeration: Fine bubble diffused aeration 

2. Number of units: One 

3. Size of units: 21 ft. x 10 ft. x 9 ft. SWD 

4. Aeration provided: 110 scfm 

5. Expected effluent DO: > 6.0 mg/I 

Nitrification System 

1. Type of nitrification system: Extended aeration, single stage nitrification 

2. Ammonia loading: 746 lbs/day @ peak flow 

3. Additional oxygen demand: 3,432 lbs. Oi day @ peak flow 

--6-



OUCC Attachment JTP-4 
Cause No. 45651 

Page 14 of 16

4. Air supply system: Fine bubble diffused air (refer to activated sludge) 

5. Hydraulic detention time: 20.3 hours 

6. Mean cell residence time (d~ys): 

Approximately 25 days @ 3,500 mg/I MLSS 

Phosphorus Removal Facilities (modified) 

1. Type of chemical to be used: Ferrous Chloride (Fe 0 3) 

2. Location of chemical injection: New chamber at the end of existing 
Parshall flume, prior to new flow control 
structure 

3. Number and size of chemical feed pumps: Two, 0.04 - 8.0 gph ( one 
new) 

4. Size of CQemical storage tank: Existing 3,000 gallon tank 

5. Capacity of spill storage space: Existing 

6. Chemical dosage: 2.5 gph 

7. Daily chemical consumption expected: 48 gallons per day 

8. Other facilities - describe: 200 gallon day tank 

Disinfection (new contact tank) 

1. Type of disinfectant used: Chlorine gas 

2. Size of contact tank: Two, 38 ft. x 10 ft. x 10 ft. SWD each 

3. Contact time: 22 minutes @ 3.58 MGD 

4. Type of disinfectant feeders: Existing vacuum chlorinator 
Two new 15 gpm submersible dilution pumps 

5. Capacity of the feeders: 200 lbs./day 

6. Disinfectant dosage: 5 - 10 mg/I Cl2 

-7-



OUCC Attachment JTP-4 
Cause No. 45651 

Page 15 of 16

7. Bypass: Not needed, two separate tanks 

8. Ventilation in chlorine room: Existing 

9. Safety equipment: Existing 

De-Chlorination (new) 

1. Chemical used: Sodium bisulfite 

2. Type of feeders: Solution feed metering pumps 

3. Capacity of feeders: Three pumps, 0.5 gph each 

4. Type of diffuser: 1-inch diameter PVC pipe with 1/8-inch orifices 
15 gpm submersible dilution pumps (2) 

5. Diffuser location: Effluent end of each chlorine contact tank 

6. Equipment location: New fiberglass building 

7. Ventilation provided: Exhaust fan and intake louver 

8. Safety equipment: Yes 

Aerobic Digesters 

1. Number and size of units: One existing, 24 ft. x 48 ft. x 14 ft. SWD 
(16,128 cf) 
One new, in package plant (25,122 cf) 

2. Detention time: 64 days @ 3.0% solids w / decanting 

3. Organic Loading: 1,200 lbs./day 

4. Air supply: 1,238 scfm total 

5. Decanting method: Telescopic valves 

Sludge Storage Tank 

1. Number and size of unit: 

One, 70 ft. diameter x 14 ft. SWD (400,000 gal.) 

2. Storage capacity: 97 days @ 3.5% solids w/decanting 

-8-



3. Aeration and mixing: Two floating draft tube shaft propeller
aerator/mixers, 40 horsepower each

4. Decanting method: Telescopic valve

Sludge Disposal 

1. Ultimate disposal method of sludge: Liquid sludge land application

2. Expected solids content of sludge (by the principal method of disposal):
2.0 - 3.5%

3. Location of disposal site: Town of Hebron, Porter County

4. Ownership of the disposal site: Twin Lakes Utilities, Inc. (68 acres)

5. Availability of sludge transport equipment: Yes

IV. MISCELLANEOUS

A Laboratory equipment: Existing,. sample analysis contracted 

B. Safety equipment: Existing

C. Plant site fence: Existing modified

D. Handrail for the tanks: Yes

E. Provisions to maintain the same degree of treatment during construction: Yes

F. Standby power equipment: New 600 KW generator

G. Site inspection: Yes

H. Statement in the specifications as to the protection against any adverse
environmental effect ( e.g., dust, noise, soil erosion) during construction: Yes

I. Hoists for removing heavy equipment: Yes

10731S 

-9-

OUCC Attachment JTP-4 
Cause No. 45651 

Page 16 of 16



 

Page 1 of 4 
 
 

COMMUNITY UTILITIES OF INDIANA, INC, 

RESPONSE TO THE OUCC 

DATA REQUEST OUCC 09.01 

 
 
 

Witness Responsible: Loren Grosvenor 
Title: State Operations Manager 
Date Received: April 8, 2022 
Docket No.: 45651 

 
 
OUCC 09.01   
 
Reference Grosvenor’s testimony on page 26 regarding headworks which reads: “The 
headworks hydraulic capacity is inadequate and leads to surcharging of the collection 
system.” 
Please answer or provide the following: 
 

1) Has blinding of the manually cleaned bar screen caused basement back-ups 
or sanitary sewer overflows (“SSOs”) from manholes in the collection system 
in the last five years? If so, please state the dates these back-ups or SSOs 
occurred. 

2) Have basement back-ups or sanitary sewer overflows (“SSOs”) occurred in 
the collection system by capacity issues not caused by blinding of the 
manually cleaned bar screen in the last five years? If so, please state the 
dates that these back-ups or SSOs occurred. 

3) Design peak hydraulic capacities for the following: 
a. Influent sewers and force main entering the manhole just upstream of the 

Comminutor structure (identify the size and peak capacity of each sewer 
and the force main) 

b. Comminutor structure (before the comminutor was removed) 
c. Bar screen, 
d. Parshall flume 
e. Flow Control Structure,  
f. Discharge pipes from the Flow Control Structure to 

i. Package Plant 
ii. North Aeration Basins 
iii. South Aeration Basins 

4) Original design hydraulic capacity calculations for headworks. 
5) Design peak hydraulic capacities for each portion of the proposed headworks 

improvements (influent sewers, metering structure, screens, pump station, 
etc.) 

 

OUCC Attachment JTP-5 
Cause No. 45651 

Page 1 of 14



 

Page 2 of 4 
 
 

 
OBJECTION:  
 
Petitioner objects to the foregoing Data Request to the extent it requests information or 
records that are not in Petitioner’s possession or requests that Petitioner conduct a study 
or analysis that does not currently exist. Petitioner further objects to the foregoing Data 
Request on the grounds that it is vague and ambiguous.  Subject to and without waiving 
these objections, Petitioner provides the following response.   
 
RESPONSE: 
 

1) CUII cannot definitively say that blinding of the manually cleaned bar screens has 
itself directly caused basement back-ups, but it does, at a minimum, contribute to 
them.  The blinding of the manual bar screens creates sewers to be surcharged in 